
Al Dur SWRO plant: a double challenge for pre- and
post-treatments

Sarah Le Galloua,*, Sophie Bertranda, Kadhem Hassan Madanb

aDegrémont SA, 183 av du 18 Juin 1940, 92508 Rueil-Malmaison, France
Email: sarah.le.gallou@degremont.com
bElectricity and Water Authority, Manama, Bahrain

Received 11 April 2012; Accepted 10 May 2012

ABSTRACT

The Al Dur Power &Water Company is a 2.1 billion USD gas-fired greenfield power generation
and seawater reverse osmosis desalination plant that is located on the southeast coast of Bahrain.
The companyDegrémont has been selected to design and build the Reverse Osmosis (RO) desali-
nation plant, for a drinking water production capacity of 218,000 m3/day. The plant design had
to answer to particularly challenging requirements, both for the pre-treatment and for the post-
treatment steps. The pre-treatment step is one of the key factors for the success of desalination
using the reverse osmosis process. Its purpose is to remove the major foulants, which can be
found in the seawater to allow for a reliable operation of the reverse osmosis units. It is evenmore
essential within the Gulf area, where the seawater contains high concentrations of organics and
is subject to algal blooms. Al Dur RO plant was thus designed with an efficient two-step pre-
treatment process: a flotation step, including an enhanced coagulation stage, and a filtration step.
In parallel, to assess the seawater variability and demonstrate the performances of the selected
pre-treatment line, a pilot study was carried out on-site during one year. Al Dur drinking water
objectives were particularly challenging and the design had to incorporate unusual guarantees
such as a Silt Density Index below 3.0%/min, a turbidity below 0.2 NTU and a Langelier Satura-
tion Index between 0.1 and 0.3. As a consequence, to comply with both the Bahraini drinking
water standards and the tender specifications, the Al Dur mineralization unit design included a
high velocity lime water saturator and a lime water filtration unit. The present paper describes
the pre- and post-treatment performances based on the initial project design, the pilot study and
the on-site results during the commissioning and the first fewmonths of operation.

Keywords: Al Dur seawater RO plant; Pre- and post-treatment; Bahrain; Seawater reverse
osmosis desalination; Remineralization

1. Introduction

The long-term and reliable operation of a SWRO
plant is depending on the two following key steps:

• the pre-treatment, if designed in conformity with
the category of pollutants found into the raw sea
water, will allow a safe operation of the Reverse
Osmosis (RO) membranes,

*Corresponding author.

Presented at the International Conference on Desalination for the Environment, Clean Water and Energy, European Desalination
Society, 23–26 April 2012, Barcelona, Spain

This version has been corrected. Please see Erratum (http://dx.doi.org/10.1080/19443994.2012.707414)

Desalination and Water Treatment
www.deswater.com

1944-3994/1944-3986 � 2013 Desalination Publications. All rights reserved
doi: 10.1080/19443994.2012.694235

51 (2013) 101–110

January

http://dx.doi.org/10.1080/19443994.2012.707414


• the post-treatment through the remineralization
process, designed in accordance with the tender
specifications, will provide water suitable for drink-
ing purpose and free of any aggressiveness to the
pipes and networks.

The Addur site, in the south of the Kingdom of
Bahrain, has been known since the early 1990s for its
desalination plant, submitted to numerous and vari-
ous operating issues. Most of these issues were related
to the poor seawater quality in the area, which is
linked to several industrial and residential waste dis-
posals and results in high organic contents and high
bioactivity [1–3].

Since its commissioning, the plant has been experi-
encing severe flux decline on the reverse osmosis step,
caused by an important biofouling development. This
biofouling was accentuated by a continuous intake
chlorination, known to split the large nonassimilated
organic compounds into smaller parts, which will ease
the microorganism growth [1]. An inadequate pre-treat-
ment, either at the plant start-up or after the two succes-
sive rehabilitations, worsened the phenomena [2,3] and
the plant never achieved to produce its full design
capacity.

Al Dur Power and Water Company (ADWPC) is a
2.1 billion USD gas-fired greenfield power generation
and seawater RO desalination plant located just near
the Addur site. Degrémont has been selected to design
and build the RO desalination plant, for a drinking
water production capacity of 218,000 cubic meters per
day.

The Addur’s difficult background demonstrated
the need for a three-step pre-treatment, associated
with the possibility of enhanced coagulation, which
was designed for the Al Dur desalination plant. As
presented in the figure below, a first step of flotation
SeaDAFTM was implemented, followed by dual-media
filters (SeaCLEANTM) and polishing cartridge filters.
The flotation step allows a dosing up to 25ppm of
mineral coagulant (FeCl3) to significantly reduce the
amount of organic matter at the membrane inlet.

Concerning the post-treatment, highly challenging
and unusual guarantees were required in the RFP
documents, such as a Silt Density Index (SDI) below
3.0%/min, a turbidity below 0.2 NTU associated to a
Langelier Saturation Index (LSI) in the range of 0.1–
0.3. As a consequence, to comply with both the Bah-
raini drinking water standards and the tender specifi-
cations, it was necessary to produce lime water of a
very high quality from the turbidity point of view.
To cope with this requirement, a fully innovative
water lime production design, including a lime water
filtration step has been implemented.

The Table 1 summarizes the parameters which
need to be respected for the required range of pH
(between 7.0 and 8.0) for the produced water.

The present paper presents the pre-treatment and
the post-treatment performances based on the initial
project design, the pilot study, and the on-site results
during the commissioning phase and the first few
months of operation.

2. Al Dur plant description

The plant is located on the south east coast of Bah-
rain, near the sea, as presented in Fig. 1.

2.1. Seawater Intake

The selected seawater source is an offshore open
intake that is located at a distance of 1,500m from the
coast at a depth of 6–8m, according to the tide. Four
independent intake lines, equipped with manholes
every 200m for maintenance purposes, feed the sea
water intake tank, common to the power and the desali-
nation plants. Each line is equipped with a full chlori-
nation system, which allows the possibility of shock
chlorinating the whole line, an important action to pre-
vent the excessive growth of shells inside the intake
pipes.

2.2. Pre-treatment

The selected pre-treatment is particularly robust
and reliable, including both a clarification and a filtra-
tion process, coupled to an enhanced coagulation sys-
tem that has been designed to face the rough sea
water from the Gulf area.

The clarification process is performed by the Sea-
DAFTM high-rate flotation technology, which is the
most suitable and proven technology to face the
potential algal blooms and the high fouling potential
of the Gulf seawater. The flotation is followed by one
stage of dual-media filters and a polishing step of
5-micron cartridge filtration.

Table 1
Tender requirements for the drinking water

Calcium hardness (mg/L as CaCO3 at 25˚C) 70–200

Total alkalinity (mg/L as CaCO3 at 25˚C) 70–200

Conductivity (lS/cm at 25˚C) 250–500

pH (as requested by the client) 7.0–8.0

Langelier Saturation Index (LSI) +0.1 to +0.3

Silt Density Index (%/min) <3.0

Turbidity (NTU) <0.2

102 S. Le Gallou et al. / Desalination and Water Treatment 51 (2013) 101–110



The pre-treatment is divided in two independent
lines, each one including the following facilities and
equipments:

• Chemical dosing system FeCl3, H2SO4, Coagulant
Aid. Both static mixers and coagulation chambers
with flash mixers are placed before the first pre-
treatment step.

• Seven high-rate SeaDAFTM units (Fig. 2) with
hydraulic flocculation, followed by a flotation
cell equipped with an AquaDAF patented floor
system. It is possible to bypass the floatation
process in case of better seawater conditions.

• Twenty two pressurized dual-media filters (Fig. 2) with
the possibility of dosing FeCl3 and Coagulant Aid
to fine-tune the quality of the pre-treated water.

• Six cartridge filters with 360 cartridges of 5 microns
each.

• Chemical dosing system sodium bisulphite, anti-scal-
ing and caustic soda with properly placed static mix-
ers to ensure the mixing before the RO membranes.

2.3. Reverse osmosis

As the maximum boron concentration required in
the final drinking water is 1mg/L, the Reverse

Fig. 2. Al Dur flotation unit (left) and filtration line (right).

Fig. 1. Al Dur site view.

S. Le Gallou et al. / Desalination and Water Treatment 51 (2013) 101–110 103



Osmosis step (Fig. 3) incorporates a double-pass sys-
tem as follows:

• 1st pass: 26 trains with a recovery rate of 42%. The
Toray Membranes TM820C and Pelton turbines as
energy recovery device were selected.

• 2nd pass: 12 two-stage trains and a recovery rate of
90%. The Toray membranes TM720 were selected.

• A pH adjustment before the 2nd pass, with an
injection of caustic soda to reach the required pH
and increase the boron removal in the 2nd pass.

2.4. Brine and sludge disposal

Concerning the environmental impact, the plant
design takes all the local requirements into account.
The sludge treatment step includes two DensadegTM

to thicken the sludge from the pre-treatment before a
final dewatering. The DensadegTM is designed to
reach total suspended solid concentration in the
supernatant below 40mg/L and an iron concentration
below 1mg/L. As a result, once it is mixed to the
brine, the final discharge complies with the local legis-
lation and the Standard for Industrial Effluents from
the World Bank 1998 (as specified in the tender).

3. Pre-treatment performance

Designing a reverse osmosis pre-treatment step is
highly dependent on the sea water quality and the
site-specific characteristics. During the Al Dur tender
phase, in 2008, two water studies were performed in

order to evaluate the quality of sea water and assess
the best pre-treatment line. During the execution
phase, a complete pilot study was then carried out,
from October 2009 to October 2010, to demonstrate
the efficiency of the selected pre-treatment line and to
optimize the chemical dosing rates in regard to the
variation in sea water quality. This piloting approach
has been an essential factor to issue operating recom-
mendations in regard to seawater characteristics
before the commissioning of the main plant.

3.1. Sea water characterization

During the 1-year pilot plant study, the quality of
sea water in Al Dur has been highly variable and of
very poor quality, even if no algal bloom were
encountered during the entire period. Several parame-
ters, such as salinity, temperature, turbidity, SDI75%,

suspended solids, algae concentration, and organic
matter concentration were sampled and reviewed
while undertaking the study. The seawater SDI was
measured according to the 75% plugging method
developed by Degrémont, which allows measuring
the SDIs up to 80% plugging/minute [4].

The main parameters that were recorded during
the pilot study are summarized in the Table 2. Among
the parameters affecting the quality of seawater and
impacting the performances of the pre-treatment line,
the SDI75% and the turbidity were the most variables.

The SDI75% profile measured during the pilot
study showed variations between 5 and 80%/min,
with several peaks (above 40%/min) in May, July,
October and December. The high values recorded in

Fig. 3. Al Dur plant flow sheet diagram.

104 S. Le Gallou et al. / Desalination and Water Treatment 51 (2013) 101–110